
2

25

29

32 31

30

33

27

10
8

14

11

27

28

15

26

13

4

12

5

18

13

22 217

9

4

6 20

19

23

24

35

17

16

632-1-2050-H HYDRAULIC ADJUST PALLET FORKS
PARTS BREAKDOWN



A

7

27

28

11

4

DETAIL A
SCALE 1 : 8

26

34

27
13

28

12

25

16

632-1-2050-H HYDRALIC PALLET FORK
PARTS BREAKDOWN



632-1-2050-H HYD ADJUST PALLET FORK
PARTS BREAKDOWN

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 632-1-2050 FORK BACKER 1
2 AU-03-1147-ORANGE STEP GRIP 1
3 AU-03-0001-48 FORK TINE 2
4 AU-02-130001 FORK POSITION CYLINDER ASM 2
5 AU-03-130011 CYLINDER MOUNT 1
6 AU-03-130009 FORK CLAMP PLATE 2
7 AU-02-130002 FORK CLAMP BASE 2
8 632-3-0087 ROUNDED HEAD CLEVIS PIN 2
9 AU-03-130014 HYD ADJ WEAR BAR 1
10 H250-FT2043-6-6S -6 MJIC 90° BULKHEAD ELBOW 2
11 H250-FT6JIC-T -6 MJIC BULKHEAD T-FITTING 1
12 H250-FT2062-6-6S 6 MORB X 6MJIC 90DEG 4
13 H250-203102-6-6S -6 JIC SWIVEL RUN T 1
14 H250-6JIC-RST60 6JIC RESTRICTOR .60 2
15 HW-NJF12 3/4 RH FEM BALL JOINT 2
16 HW-1-14UNSTNG5 1-14 UNS THIN NUT GRADE5 2
17 HW-.500-13X1.50G5 1/2"-13X1 1/2" 4
18 HW-.500-13NYL 1/2-13 NYLOCK NUT ZINC 2
19 HW-.375-16X1.0G5 3/8"-16X1" HEX BOLT G5 8
20 HW-.375-16NYL 3/8 - 16 NYLOCK NUT 8
21 HW-.750SAEFW G5 3/4 SAE FLAT WASHER GRADE 5 2
22 HW-.156X1.5 COTTER 5/32" X 1.5 COTTER PIN 2
23 HW-.312-18X1.75GR8 5/16-18 X 1.75 GR8 HH BOLT 3
24 HW-.312-18-NYL-GR8 5/16-18 NYLOCK NUT GR8 3
25 AU-03-0508 PALLET FORK 14.50" HOSE 1
26 AU-03-0510 PALLET FORK 18.25" HOSE 1
27 AU-03-0507 PALLET FORK 11.50" HOSE 2
28 AU-03-0509 PALLET FORK 16.00" HOSE 1
29 AU-03-0511 PALLET FORK 60.00" HOSE 2
30 AU-03-9990-8ORB90 90° MALE FLAT FACE COUPLER 1
31 AU-03-9991-8ORB90 90° FEMALE FLAT FACE COUPLER 1
32 H375-FT21-6-8 -8 M ORB X -6 M JIC 2
33 HSL-250 1/4" HOSE SLEEVE 1
34 H250-FT6JIC-SE -6JICM X -6JICF 90 ELBOW 2
35 HW-.500 FW 1/2" FLAT WASHER 6


	EXPLOED VIEW
	Drawing View1

	HOSE VIEW
	Drawing View2
	Detail View A (1 : 8)

	BOM

